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Residual Stress and Fatigue Crack Growth Behavior of
the Ship Structure Steel Cut by Plasma Cutting Technique
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Table 1 Plasma cutting condition

Voltage Current Speed Efficiency
440V 220A 2500mm/min 15%
- 1S train gage
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Residual stress(MPa)
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Fig. 2 Residual stress measurement and analyze results
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Fig. 3 Fgigue crack propagation test results of origin and
reduction specimens
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Table 2 Constants of Paris’ equation

Specimen C M

Real size 1.25x10" 2.65

Sub size 2.4x10™" 3.1
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